



Sunshine Factory Co.,Ltd

Room 703, Air International Plaza, Yizhou Avenue, Chengdu, China

Tel:+8615328075451 E-Mail:amberpu@yaolongchem.com

Certificate of Analysis

Product: ZrP - 01

Production Date: July 5, 2016

Net Weight: 200 Kg

D.O.P: July 5, 2016

Sampling by: Gu Ying

Analysis Date: July 5, 2016

Item	Unit	Specs.	Result	Determination
Main Comp. (wt.%) ZrO ₂ + HfO ₂ P ₂ O ₅	%	≥98%	64.74% 34.82%	Passed
LOD	%	≤10%	6.09%	Passed
LOI	%	≤20%	13.05%	Passed
PSD	um	D50	5.8um	Passed

Anlyst: Gu Ying

Verifier: Zhao Yuanqiong

